SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset L1100 db Ref Level 30.00 cém  Offset L1100 db
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Trace 1 [ 22.00 dBm  27.60 cbm 5.60 d .43 d8 4.20 db 5.01 db 5.42 db Trace 1 [ 2067 dbm 27,54 cbm 6.66 d 3.04 dB 4.96 d 5.94 di 6.41d8
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Middle Channel / Full RB

LTE Band 26 / 15MHz / 256QAM

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset L1100 db Ref Level 30.00 cém  Offset L1100 db
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lcF 836.5 mHz Mean Pwr + 20.00 dB lcF 836.5 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.19% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 19.60 dbm 27,32 cbm 7.32 da 3.10 d8 5.16 db 6.32 db 6.61 db Trace 1 [ 18.07 dbm 26,25 dbm 8.1 di 3.16 dB 5.45 db 6.78 di 7.54 da
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.35 1.30 3.07 3.09 4.94 4.97 9.83 9.81 | 14.53 | 14.47 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.32 1.28 3.05 3.03 494 4.90 9.83 9.84 | 14.68 | 14.47 - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB w RBW 30 khz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1.1ms @ VBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.20 dBm mi1] 16.38 dBm
2 836.44130 MHz - My 836.67060 MHz
- - ndiy 26.00 dB dB 26.00 dB
10 [t ik ”~-M'\\ 1350400000 MHZ| 10 Il ek Wl 1.300100000 MHZ|
Q factor 615.3) Q factor 639.1
o - 0 de: - -
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10 d -10 di
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40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.4413 MHz 16.23 dbm ndB down 1.3504 WHz ML 1 5366706 MHz 16.38 dem ndB down 13001 Wz
TL 1 835.8203 MHz -9.81 dBm ndg 26.00 dB T 1 £35.8483 MHz ndg 26.00 dB
T2 i 837.1787 MHz q factor 615.3 T2 i 837.1573 MHz q factor 639.1
L JU - L JU -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.81 dBm Mi[1] 17.20 dBm
. Bas nllt)\;\r\”\‘u‘\; - ) :‘ Ba7 :u|.z::\r\”\‘\|‘\;
s ptrnerttdear o, ot
, Q factor 271.8 I Q factor \ 270.7
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-60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 835.8407 MHz 17.81 dém nd@ down 3.0749 Mz [ £37.3092 MHz 17.20 dem nd@ down 3.0029 MHz
T 1 834,9895 MHz -7.99 d8m nd8 26,00 d8 T 1 £34,9535 MHz -8,95 dem nd8 26,00 d8
T2 1 838.0644 MHz -7.87 dém q factor 2718 T2 1 £38.0465 MHz -a.11 dém q factor 270.7
L Il ) L L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum

=

Ref Level 30.00 G&m

um

=

L Il

Offset 11,00 db e RBW 100 khz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.61 dBm mi1] 15.00 dBm
2 838.07600 MHz - 834.47200 MHz
ndn 26.00 dB ndB 26.00 dB
_ P A e T, i -t A 4.945000000 MHz 0 ettty Sl AT e Ryt 1.975000000 MHz
I Q factor 160.5 Q factor 167.7)
o Frl 0 d8:
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40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 838.078 MHz 15.61 dém ndp down 4,845 MHz Ml i 634,472 MHz 15.00 dém ndp down 4,875 MHz
T 1 834.042 MHz -11.58 dam nds 26,00 d8 T 1 B34.017 MHz -10,57 darm nds 26.00 d8
T2 1 838.988 MHz -9.68 dBm q factor 169.5 T2 1 B3B.9BB MHz -10.23 dBm q factor 167.7
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum 2 i
Ref Level 30.00 dém  OFfset L1.00 0B @ RBW 300 kHz Ref Lavel 30.00 dEm  OFfset 11.00 0B & RBW 300 khz
o att 08 SWT Ims @ VBW 1MHz  Mode Swesp o At a0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100,100 SGL Count 1007100
(@ 19K Max [0 17 Max
CETEY] 18.00 dBm M) 17.33 dBm
2 H! w 9:2430 Mo - ‘T‘il! 838.1580 MH:
Y TN PO RPN SR PRTTE  TLETITPOT L TS 26.00 d A, - R 15 -00 ¢
- i s gl ik 9.830000000 MHZ| - s Wbttt s 9.810000000 MHZ|
h i Q factor l\ a4.8 B Q factor \ a5.4]
0ds - - 0 des
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e J:fw\ AR wyTIEEAM TR
-30 drr 30 dBm
-40 dBm 40 dBm
50 dem -50 dem
-60 dem -60 dBm:
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-vall |__Function | Function Result
M1 T 18.00 dBm B down EEENE M1 T 156 Mz 17.33 dam B down SEL Mz
T 1 831,565 MHz -8.78 dBm nds 26,00 d& T1 1 565 MHz -4.98 dBm nds 26,00 d&
T2 1 841.385 MHz -5.70 dém Q factor 84.8 T2 1 841,375 MHz -2.94 dBm Q factor s
2 )| ) we

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum - pectrum -
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.91 dBrm Mi[1] 15.90 dBm
20 " " 7210 vz - . 830.9960 iz
_ N L‘«N‘J»-II. i -l | 14.535000000 MHz 104 o s PR A st B sk 14.476000000 MHZ
h T Q factor l 57.5 - f' Q factor \ 57.4]
0 d8: - - 0 d8 i
+
10 dem J,r’ h 10 dam l‘l
Tl O e R e 20 dop e i ILq, R
et LA e e VIR bt g
-30 dBm e dBm.
-40 dBmv -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result
ML T 835.721 MHz 16.31 dém nd@ down 14,535 MHz M1 1 B30.896 Mz 15.90 dam nd@ down 14,476 MHz
T 1 829,157 MHz -8,49 dBm nd8 26,00 d8 T 1 29,187 MHZ -10,06 derm nd8 26,00 d8
T2 1 843.603 MHz -11.95 dbm q factor 57.5 T2 1 £43.663 MHz -13.13 dém q factor 57.4
v )| ) we

N/A

N/A
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FAX . 886-3-32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum . L
Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att 0B SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.10 dBm Mi[1] 17.00 dBrm
836.88040 MHz M1 836.98550 MHz
2 ‘' 2
20 ndn "y 26.00 dB 2 N ) o .00 dp)
T L T Al L W A 1.325900000 MH. S P T eV 3.056900000 MH.
10 ¢ el ot = Byl A, o 10 d s ™ 2
; Qfactor 631.2 Q factor 278.8
o 4 v 0 de:
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10 d - —- -10 di
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aad : Al i e,
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 836.8804 MHz 15.10 dbm ndB down 1.3259 WHz ML 1 6369655 MHz 17.03 dem ndB down 3.0569 WHz
TL 1 835.8399 MHz -10.62 dém ndg 26.00 dB T 1 £34.9695 MHz -7.77 dbm ndg 26.00 B
T2 i 837.1657 MHz -11.04 dém q factor 631.2 T2 i 838.0465 MHz -8.60 dém q factor 273.8
L JU ] - L JU ] -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.58 dBm Mi[1] 16.48 dBm
535.93100 MHZ 5.4610 MHz
2 2 I
2 GE nds 26.00 dB =@ . ¥ nds .00 ds
0d s o et AT M 0 g B A sy 4.945000000 MHz 10 ek Mk o a MM‘-WJWMW‘\ 9.830000000 MHz
f‘ Q factor Y 160.0 r[i Q factor \ a85.0)
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Ap ot sl A A p D ity ok
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T 835.931 MHz 13.58 dém nd@ down 4,845 MHz [ 1 B35.461 Mz 16.48 dem nd@ down 9.63 MHz
T 1 834,012 MHz -12,56 dBm nd8 26,00 d8 T 1 831.665 MHZ -7.53 dem nd8 26,00 d8
T2 1 838.958 MHz -12.62 dbm q factor 169.0 T2 1 £41.485 MHz -10.37 dam q factor 85.0
L JL ] L L JU ] L

Middle Channel / 15MHz / 64QAM

N/A

Spectrum & 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz
ke Att 0 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 19k Max
M1[1] 14.75 dBmy|
B43.0630 MHz
2 s
2 nds ' 26.00 dB
_ i T I|ﬁﬁﬂJu-ﬂ‘nI‘M“‘l-\'l{ 14.685000000 MHz
! Q factor 57
|
o 7
T,
10 d f
20 UAW
ol uidag A0 A N bt
40 dBmv
-50
-60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 843.063 MHz 14.75 dom nd@ down 14685 MHz
T 1 829.217 MHz -11.25 dam nds 26,00 da
T2 1 843.903 MHz -11.24 dBm q factor 57.4
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A10-6 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m - m -
Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.00 OB & RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.44 dBm mi1] 14.90 dBm
2 836.18110 MHz - 836.63790 MHz
ndB 26.00 dB T ndB 26.00 dB
0d trinn @“’myﬂ.ﬁ‘- 1.281100000 ‘Vu-u 0 [ RO [y e I «-/qm(\.,,_,.\,\\,,‘ 3.039000000 V\l»—u
T Qfactor™ "\ 652.7) { Q factor I 275.5
o 0 de: .‘
1 J
10 d - -10 di e
E 2 i
-20 7 -20 :
” \ /
o a — s
; . i Ay ARl
SR ] raOB -y
-40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.1811 MHz 13.44 dBm ndB down 12611 MHz ML 1 636.6375 MHz 14.90 dem ndB down 3.039 MHz
TL 1 835.8734 MHz -12.55 dém ndg 26.00 dB T 1 £34.9715 MHz 3,82 dBm ndg 26.00 dB
T2 i 837.1545 MHz -12.48 dém q factor 652.7 T2 i 838.0105 MHz -11.91 dém q factor 275.3
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- im 2
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.00 0B = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.34 dBm mi1] 15.93 dBm
835.58100 MHz
2 2 "
2 ndB 26.00 dB =@ 1 ndB
Bu 4.905000000 MHz Ay e A g Dot R 9.850000000 MHz
" -~ i v it it bR
0 T e i) 170 w0 kil orr
o - 0 de: A
f i
10 d e -10 di
I iy
20 . -20
/ N e TR, L AN TSRy
AT g Ty Tk
L
-40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 835.581 MHz 12.34 dém ndp down 4,805 MHz Ml i 633.963 MHz 15.93 dém ndp down 9,85 MHz
TL 1 834.042 MHz -13.99 dém nds 26.00 d8 1 1 B31.605 MHz -3.43 dém nds 26,00 d8
T2 i 838.948 MHz -13.84 dém q factor 170.3 T2 i 841,455 MHz -8.52 dém q factor 4.7
L JL ] L L JU ] L

Middle Channel / 15MHz / 256QAM

N/A

m -
Ref Level 30.00 GBm  Offset 1100 db & RBW 300 kHz
fo Att 30d8 SWT 1ms @ VBW 1MHz Mode Swesp
SGL Count 1004100
(@ 17K Max
M1[1] 12.79 dBm)|
831.7050 MHz
2
2 1 ndB 26.00 dB
N AL o b 14.476000000 MHZ
10d Foforrr % faltar ""\ 52.5
| !
10 df =
-20 ||I|\
30 e 4 B e v T
= oAl
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 831.705 MHz 12.79 dém ndp down 14,476 biHz
T1 1 829.337 MHz -9.98 dBm nds 26.00 d&
T2 1 843.813 MHz -12.97 dém q factor 57.5
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.09 2.72 2.73 4.52 4.50 9.05 9.09 | 13.45 | 13.48 - -

Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.72 2.73 4.49 4.50 9.09 9.05 | 13.51 | 13.48 - -

Page Number : A10-8 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L JU

m - m -
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.00 & & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.24 dBm mi1] 16.40 dBm
. I B36.10000 MHZ - . B36.40210 MHZ
T . 1.107692308 MHz occ 1.096503497 MHz
e il ekt Jr oAy
wd 10d
] h
o 0 d8:
I !
10 df -10d '\‘\
20 - 20 e
f [ " - e s r
ol o o WAy PN b \"'ﬁr"‘/“ ey
a0 d 30 d
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.1 MHz 17.24 dom [ 1 £36.4021 MHz 16.40 dem
T 1 835.94335 MHz 7.52 darm oce Bw 1.107692308 MHz T 1 835.95175 MHZ 7.62 darm oce Bw 1.095503497 MHz
T2 1 837.05105 MHz 7.80 dBm T2 1 B37.04B25 MHz 7.03 dBm

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

il m il
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 18.72 dBm Y 18.25 dBm
M1 a6 e .70 M
- L : L
et A et W AP B i AR AR Ao a3 Mz
wd % 10d
o i Y 0 de: ,”
w0 I | o S
w ) il
JA ™ 8 s A e
e T oy e [ LY Ty
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 36.0744 MHz 18.72 dém [ 1 37,7767 MHZ 18.25 dem
T 1 835.13935 MHz 12.56 dam oce Bw 2727272727 MHz T 1 835.14535 MHZ 10,65 dam oce Bw 2.733266733 MHZ
T2 1 837.86663 MHz 10.34 dBm T2 1 B37.87B62 MHz 11.08 dBm

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L )

trum 53 s v 53
Ref Level Offset 11.00 0 & RBW 100 kHz Ref Level 30,00 cbm  Offset 11.00 OB & RBW 100 kHz
o att swWT 1ms @ VBW 300 kHz Mode Swesp ko att ande SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.35 dBm Mi[1] 14.98 dBm
2 836.76000 MHz - 837.23900 MHz
= +.525474525 MHz = Moce B +.505494505 MHz
T e T T ST P
wd i 10 d AT
o 0 de:
T
j [
10 di - -10 df
1 T /
4| L ST, 7
" A . - n
AL VIV e Ao find shphoal'm o]
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Markar
ype | Ref | Trc ~value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
ML 1 836.78 MHZ 16.35 dbm Ml 637.238 MHz 14.98 dém
T1 1 834.24226 MHz 10.76 dBm oce Bw 4.525474525 MHZ T1 1 B834.25225 MHZ 9,33 dBm oce Bw 4.505494505 MHZ
T2 1 838.76773 MHz 10.08 dBm T2 1 83B.75774 MHz 9.46 dBm
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SPORTON LAB.
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Report No. : FG3N2803B

Spectrum . & 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 18.57 dBm Mi[1] 12 dB i
=0 . 0.050050031 Mkt = ' oce : 0.00009091 ki
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CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 840.116 MHz 18.57 dém M1 1 B35.421 MHz 18.42 dBm
T 1 931.9845 MHz 11.40 dBm Oce Bw 9.050949051 MHz T 1 £31.9645 MHz 12.27 dém Oce Bw 9.090909091 MHz
T2 1 841.0355 MHz .99 dom T2 1 £41.0554 MHz 12.00 dam
L JL ] L JU ] L
Spectrum . & 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 16.78 dBm Mi[1] 15.93 dBm
. " B31.1650 MHz - . B42.6140 MHz
= LT N e T 13456543457 MHz “ occ B 13.486513487 MHz
. 70 N TV W7, W PRI s o AR Al g e it Mt e ar g kS
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CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 831.165 MHz 16.78 dém [ 1 B42.614 Mz 15.93 dem
T 1 829.8167 MHz 10.20 dBm 0cc Bw 13.456543457 MHz T 1 20,7867 MHZ 10,69 dem 0cc Bw 13.486513487 MHz
T2 1 843.2732 MHz 11.72 dbm T2 1 £43.2732 MHz 10.58 dom
L JL ] L JU ] L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

2 2
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.32 dBm Mi[1] 16.07 dBm
. ; B36.77410 MHZ - 14610 MHz
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CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.7741 MHz 14.32 dom [ 1 36,4461 MHz 16.07 dem
T1 1 835.95175 MHz 7.09 dBm Occ Bw 1.099200699 MH2 T1 1 B835.13337 MHZ 7.63 dBm Occ Bw 2.727272727 MHz
T2 1 837.05105 MHz 5.33 dBm T2 1 B37.86064 MHz 9.19 dBm
L JU ] L JU ] e
s = =
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
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[EEEY 13.72 dBm Mi[1] 16.86 dBm
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CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.011 MHz 14.72 dom [ 1 £40.316 Mz 16.36 dem
T 1 834.25225 MHz 9.22 dam oce Bw 4,495504496 MHZ T 1 8319845 MHZ 9.55 dBm oce Bw 9.090909091 MHz
T2 1 838.74775 MHz 9.37 dBm T2 1 B841.0754 MHz 9.46 dBm
L JU ] L JU e

Middle Channel / 15MHz / 64QAM

N/A

s =
Ref Level 30.00 dBm Offset 11.00 dB & RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 19k Max
M1[1] 14.21 dBmy|
. B41.3850 MHz
- oce B! v 13.516483516 MHz
EY] XTI WO RPN MRS VL ST el
wd i ¥
a |
f k
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i Vot M IR Aot
40 dBmv
-50
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CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 841.385 MHz 14.21 dom
T 1 829.7567 MHz 9.1 dam oce Bw 13.515483516 MHZ
T2 1 843.2732 MHz 10.16 dBm
L JL e
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SPORTON LAB.
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Report No. : FG3N2803B

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

m - m -
Ref Level 30.00 cBm  Offset 11,00 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.73 dBm mi1] 14.21 dem
. B36.69580 MHZ - B35.90660 MHZ
MI10CE B 1.080909091 MHz T oce Bw 2.739260739 MHZ]
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CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.6958 MHz 12.73 dém [ 1 £35.9066 MHZ 14.21 dem
T 1 835.95455 MHz 4.63 dam oce Bw 1.090909091 MHz T 1 835.12737 MHZ 7.87 dam oce Bw 2.739260739 MHz
T2 1 837.04545 MHz 6.30 dBm T2 1 B37.86663 MHz 7.59 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 11,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.82 dBm mi1] 14.36 dém
. B37.68500 MHZ - 8323240 MHz
ocpBw +.505494505 MHz oce Bw 9.050949051 MHZ]
X a2 4 Py A dimstagod 72
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- J ‘l I ey proithrat M f
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40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.689 MHz 11.82 dém [ 1 £32.324 Mz 14.36 dem
T 1 834.26224 MHz 4.91 dBm oce Bw 4,505494505 MHZ T 1 832,004 MHZ .00 dBm oce Bw 9.050949051 MHz
T2 1 838.76773 MHz 6.77 dBm T2 1 B841.0554 MHz 7.84 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 256QAM

N/A

trum 532
Ref Level Offset 11.00 d& RBW 300 kHz
o At SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 1004100
(@ 19k Max
M1[1] 12.37 dBm|
. B42.8840 MHz
= Occ Bw 1 13.486513487 MHZ
el T RETRTIT. § |
wd o i 4 T
’ f
10 df i+ lli
1
20
T
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AR e T o
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 842.884 MHz 12.37 dém
T 1 829.7857 MHz 8.14 dam oce Bw 13.485513487 MHZ
T2 1 843.2732 MHz 8.28 dBm
L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
y : ) ABS Line _§PuUgIbus_LINE_aBs PAS
20 ghine _FPURIOUS }INE_ABS P /A\ 20 dkine (Jf\ S
10 dém j \ 10 dBm ¥
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-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -50.87 dBm -37.87 dB 847.000 MHz 849,000 MHz 100.000 kHz 848.76124 MHz 21.39 dBm -8.61 dB
£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -18.89 dém -5.89 dB 340,000 MH= 850,000 MHz 20.000 kHz 249.00050 MHz -19.53 dBm -6.56 de
£824.000 MHz 826,000 MHz 100,000 kHz 824,25674 MHz 21.62 deém -8.38 dB 850.000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz -43.79 dBm -36.79 dB
—
il J ] il [ ]
Date:r 2 10:3B:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dbm f P, 10 derf \
ode {/ \\ 0 UBJ -
-10 dem -10 ag.n-
SPURIOUS_LINE_ABS \.
-20 dem MW.. 20 fiBm
-30 dem “30 dem \-.,\
A
-40 dam 40 dem
-
-50 dem -50 dem i
. w—w».—ﬂp"" \‘i‘h
-60 dBm; -60 dem e
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Alimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -33.52 dem -20.52 06 847.000 MHZ B 100 000 kHz ey 13,40 dbm _mwl
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -22.29 dém -9.29 db 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.71 dBm -11.71 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.76823 MHz 13.96 dBm -16.04 dB& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -32.80 dBm -19.80 dB
Y
i 1 r3
2023 10:35:52
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SPORTON LAB.
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Report No. : FG3N2803B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 ghine —FPURIOUS_|INE_ABS P [_\ 20 gbine ﬁ 5
10 dém { 10 dBm
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-10 dBm \ -10 dBm.
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A W
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,94805 MHz -51.16 dém -38.16 de 847.000 MHz 849.000 MHz 100.000 kHz 848,77323 MHz 20.65 dBm -9.35 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -18.08 dBm -5.08 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -19.93 dBm -6.93 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,22677 MHz 20.80 dBm -9.20 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.31469 MHz -45.75 dBm -32.75 dB
S
Y
]—' [ '"[ 1 v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dBm W""\\ 10 daj“"‘ A \
ode / - 0de !
\
-10 dBm - | -10 dpm :
SPURIOUS_LINE_ABS \
20 dem 20 dom
-30 dBm ,,,J 0 dem “l
-40 dem /L"M 40 dem "‘I\
L
50 dBm = 50 dem -
‘_74_,._..’»‘_‘._-.——' ‘x-
50 dBm oo+ e —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 82297203 MHz -35.72 dém -22.72 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.61738 MHz 12.61 dBm -17.39 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -24.51 dém -11.51d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.18 dBm -12.18 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,84815 MHz 12.50 dBm -17.50 dB B50.000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz ~35.46 cbm 3546 b
T
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [\ 20 gbine f.\ 5
10 dém ] \ 10 dBm { T
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -51.70 dém -38.70 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 19.43 dBm -10.57 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.16 dBm -9.16 d& 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -21.09 dBm -5.00 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,25475 MHz 19.65 dBm -10.35 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -50.52 dBm -37.52 dB
S
Y
]—' [ '—[ 1 v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm el \ 10 dB\Fr - \
0 de / - 0 cltarvJI 1|
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-60 dem; — -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -38.82 dém -25.52 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz E‘Té‘ﬁ; MAz 11.24 dBm -18W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -24.57 dém -11.67.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.41 dBm -13.41 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.51648 MHz 11.68 dBm -18.32 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -38.43 dBm -25.43 dB
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)i i )
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LTE Band 26 / 1.4MHz / 256QAM
Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm / \\ 10 dBm ;r\\
0 dB ] i 0 dem J
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,95604 MHz -53.45 d&m -40.45 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.73526 MHz 16.22 dBm -13.78 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -24.24 dBm -11.24 dB 949,000 MHz 850.000 MHz 20,000 kHz 549,00050 MHz -25.96 dBm -12.96 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24875 MHz 17.21 dém ~12.79 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.11485 MHz -52.84 dbm -39.84 db
S
T
il (] i 1 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,38801 MHz ~45.09 dém -32.00 dB 547,000 Mz | 849,000 Mz 100,000 Kiz 4521078 Tz 536 B =TT
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£15.000 MRz 523,000 MHz 100,000 kHz 522,92408 Mhz -27.12 dem ~14.12 db 546.000 MHz 849,000 MHZ 100,000 kA2 84871370 Mhz 3,55 dbm ~20.45 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -30.16 dém -17.16 de 846.000 MHz 849.000 MHz 100.000 kHz 846,39411 MHz 8.55 dBm -21.45 d&
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815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -40.26 dém -27.26 de 846.000 MHz 849.000 MHz 100.000 kHz 848,25225 MHz 5.59 dBm -24.41 d&
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,92408 MHz ~31.03 dBm -18.03 08 844.000 MAZ | 849.000 MHZ 100,000 kiz 844, 70679 MRz .58 cBm _Zaml
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£15.000 MRz 523,000 MHz 100,000 kHz 522,98801 Mhz -40.68 dem -27.68 06 844.000 MHZ 849,000 MHZ 100,000 kHz 89401160 MHz 3.99 dBm 2601 dB

£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -28.45 dém -15.45 8 949.000 MHz 850,000 MHz 50.000 kHz 84901748 MHz -31.10 dBm -18.10 dB
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523,000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -25.64 dém -12.64 8 843.000 MHz 850.000 MHz 100,000 kHz £49,00050 MHz -28.13 dBm -15.13 dB
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E15.000 MAz 923,000 MHz 100,000 kHz §22,06404 MHz -33.42 dem -20.42 d& 539.000 MHZ 849,000 MHZ 100,000 kA2 842.01100 MAz 408 dom _25W|
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E15.000 MAz 923,000 MHz 100,000 kHz §22,06404 MHz -37.00 dem -24.09 d& 539,000 MHz 849,000 MHZ 100,000 kA2 894 58041 M2 >80 dbm _27W|
523,000 MHz £24.000 MHz 100,000 kHz 82398551 MHz -30.63 dBm -17.63 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01149 MHz -31.61 dBm -18.61 dB
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LTE Band 26 / 3MHz
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LTE Band 26 / 10MHz
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LTE Band 26 / 15MHz
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0134
30 Normal Voltage 0.0104
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0091
PASS
-10 Normal Voltage 0.0038
-20 Normal Voltage 0.0160
-30 Normal Voltage 0.0100
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0000
20 Battery End Point 0.0025
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.64 5.65 6.12 6.70 PASS
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LTE Band 26 / 10MHz / QPSK
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 1450 | 14.41 - -
Middle CH 1.33 1.35 3.08 3.08 5.05 4.99 9.86 9.91 - - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.35 | 14.32 - -
Middle CH 131 1.29 3.05 3.04 5.02 4.96 9.81 9.92 - - - -
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